Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

CERT‘F'CADO DE PRUEBAS EN FABRICA Number / Namero | Page/ Pagina: 253 229 9891100?1
09050839 1/6 52) 229 989 1600 fax
Date/ Dla: Sep 28, 2009

Customer / Cliente: PLESA ANAHUAY CIAS. S.A. DE C.V. ICusmmer‘s Order | Orden Gliente - ftem N° ICustomer's Reference/Referencia del cliente [Manufacturer's Works Order N° / Confirmacion de Venta
123551/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Narmas o especificaciones. APl 5L/ASTM A106/ASME SA106/ASTM A53 Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 141 Pes/pz Nominal Weight / Peso Nominal
2 3/8 X 0.154 INCH 040 16.40/23.00FT 3.65LBIFT
£60.30 X 3.90 MM 15.00/7.00 MTS 5.42 KG/M
Specimen conation Specimen dimensions Test Y.S. U.T.S. Y.S.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad / Elongation
Heat N° [Sample N° Ls Type Size Temp. KG/IMM2 KG/MM2 u.Ts. Alargamiento
Colada N°{Muestra N° Tipo | Ori Tamario de
ensayo lRequireleequerido |Requireleequerido Req.
TMin: TMin: Max. % in 2 inches
TMax: TMax: Min.:
LMin: LMin: Obt.
mm °C LMax: LMax: %
20735 555328 [ B S L 79.21 X 3.98 RT 344 50.2 3010
29735 655336 B Ss L 19.11 x3.91 RT 353 49.9 32.60
29735 655337 B Ss L 19.05 x 3.64 RT 313 53.9 29.30
29735 655338 B Ss L 19.02x3.71 RT 318 54.2 29.60
29735 660450 B Ss L 18.45x 3.82 38.6 53.8 22.10
31290 666383 B Ss L 19.15x 3.89 39.9 53.0 33.00
31290 666384 | B ss | L deona3sxzeg 314
- mz0 |ooeesass | B s L 6 % 3.97 370
| 31200 | 666386 | B S Pl
s Locatwn of the. sample 1 Localizacion de la muesxra’ : ion / Orientacion .

mate Tensile Strength / R
ongitudinal Minimum / Mf
inimum / Minimo

L LnngitudmalIlongltudmal 1
: JReq. Max: quired / Mdximo Req
) LMax Longitudinal Maximum / Maximo Lon uudmal

ngth
- TMax: ransverse Maxnmum | Méximo Transversal

Et cenifmdn se émlte Tediants sistema ccmpuv.anzad ¥ esVahdad con firma electronica. El certificado ungmal posee impreso el logo
Tenaris color verde £n caso de que el poseedor del qem cadu entregue una copia, debera garantizar lac tnidad:con el ongmal haciéndose
Jresponsable por cualguier uso ilegal o indebido. Cualquier aiteramﬁn Io ralstﬁcacmn estard sujeta afale .

TMin: Transverse Mmlmum ! M(mmo Transversal

S finis ua T hsued by a computerized system Stem and it is vahd with'electronic signature. On the original certificate thetrade»mark green colored
"Tenaris” is stamped 1n case the owner of the original certificate would release a copy of it, he must attestits conformlly to the original one taking
upon himself thé responsibility for any unlawful or not allowed use. Any alteration and/or falsification will be stibjected to the law.




Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfine Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91687 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero

09050839

Page / P4gina: (52) 229 989 1100 tel

2/6

(52) 229 989 1600 fax

Date/ Dfa: Sep 28, 2009

ICustomer / Cliente: PLESA ANAHUA'Y CIAS. S.A.DEC.V. ICustcmer‘s Order / Orden Cliente - ltem N° lCustomer's Reference/Referencia del cliente {Manufacturer's Works Order N° / Confirmacion de Venta
123551/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. API 5L/ASTM A106/ASME SAT06/ASTM A53 Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 141 Pes/pz Nominal Weight / Peso Nominal
2 3/8 X 0.154 INCH 040 16.40/23.00 FT 3.65LB/FT
£60.30 X 3.90 MM 15.00/7.00 MTS

5.42 kGIM

Heat N° Sample N° External / Externa
Colada N° | MuestraN® § Ls jUnit/Unidad: BHN
— {Req.Min: Req.Max:

29735 655329 | B 144
29735 655336 | B 133
29735 655337 | B 142
29735 655338 | B 136
29735 660450 | B 132
31290 666383 | B 133
31290 666384 | B 131
31290 666385 | B 133
31290 666386 | B 134

| HeatN®
| Colada N°

| Mitestra N°

m:/ Maximo

Location of the sample / Localizacién de la muestra

Max: Maximui i

| 655329
655336

GOOD/BUENO o
GOOD/BUENGD
GOOD/BUENO
GOOD/BUENO
GOOD/BUENO

This cerufcate isissued by a computerized system andiit is valid wnth eIectmnm sngnamre on the cnglnal
“Tenaris” is stamped.. In case the owner of the original certificate would telease a copy of it, he must atty
uj on hlnself the responsibility for an unlawful or not allowed | use An alteranon andlor falsification will

"B Body/

: Required / Requerido

ficate the trade-mark green colared
confmmltyto the original one taklng
se subjected to the law.-

Este;

S SN
cado se emite mediante sistema computarizado y s validado con| firma electrénica.  El ces i
Tenans color verde. En caso de que el poseedor del certificado entregue una copia, deberé garantizar la confarrmdad con el onglna! haméndo
responsable por cualquier uso flegal o indebido. Cualquier alter: A g

Minimum / Minimo




Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA Number / Numero. | Page  Pagina: (ary 398 489 1600 f
52 9 1600 fax

09050839 3/6

Date/ Dfa: Sep 28, 2009

Customer / Cliente: PLESA ANAHUA Y CIAS.S.A.DEC.V. Customer’s Order / Orden Cliente - ftem N° lCustomer's Reference/Referencia del cliente {Manufacturer’s Works Order N° / Confirmacion de Venta
123551/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
IfEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificationes. APl 5L/ASTM A106/ASME SAT06/ASTM A53 Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 141 Pes/pz Nominal Weight / Peso Nominal
2 3/8 X 0.154 INCH 040 16.40/23.00 FT 3.65LBIFT
00/7.00 MTS 5.42 KG/M

Heat N° | Sample N° Bend Test

Colada N°} Muestra N° Ensayo de Curvado
31290 666383 GOOD/BUENO
31290 666384 GOOD/BUENO
31290 | 666385 GOOD/BUENO
31290 666386 GOOD/BUENO

Heat H Max
Colada Min
Sample N° P Max ] ]
VrlMuestraN" Min - o . i e
- 29735 1 n 7 T2l 2] 7 [ i K
1 655329 p 16 5 . 2|1
1 s o | o 2 | 1
oo b |7 5 il
- 65533 P 17 5 211
i 1| e|als 201
17| 108) 24| 5 211
17| 108] 23| 5 2|1
655338 17| 108] 23| 5 111
i_' 660450 17] 10 2 |5 2| 2

:fEste csrt«ﬁcadu se emite i sistema rizado y es validado. con firma electr6nica.  El certificad
Tenaﬁs color verde. En caso de que el poseedor del certifi icado entregue una copia, debera garantizar la conformtdad con ef ndglnal haclendose
res nsable or cualquier uso ilegal o indebido. Cual uler anefaclcn /o falsificacion estard sujeta a Ia ley.

This certificate is issued by a computerized system and it is valid with electronic signature: On the original cemﬁcate the trade-mark green colored
‘Tenans is stamped In case the owner of the original certificate would release & copy of it, he must attestits mnformn.y 1o the original one taking
upon hlmseif the responsibility for ant unlawful or not allowed use. An alteraﬂon and/or falsification will be sub ected fo the law.

DICA 777 04 0




Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA Number /Namero | Page Pagina (52220 989 1100 te
09050839 | 4/6 ’ ”
Date/Dia: Sep 28, 2009

Customer / Cliente: PLESA ANAHUAY CIAS. S.A.DEC.V. lCustomer‘s Order / Orden Cliente - ftem N° ICustomer's Reference/Referencia del cliente |Manufacturer’s Works Order N° / Confirmacion de Venta
123551/01
{Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. API5L/IASTM A106/ASME SAT06/ASTM A53 Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 141 Pcs/pz Nominal Weight / Peso Nominal
2 3/8 X0.154 INCH 040 16.40/23.00 FT 3.65 LB/FT
160.30 X 3.90 MM 5,00/7.00 MTS 15.42 KG/MI
Heat H Max
Colada Min
Sample N° P Max
lMuestra N° Min
660450 P 17 | 109] 24 5 2 1Tj10] 13§ 1 431251 5 2 1 41201129
31290 H 17 ] 106 25 3 210719 5 1 36 | 18] 4 3 1 2 1151 2} 2
666383 P 15 ] 106 23 3 1414121161 1 33115 4 1 2 3114110
666383 P 151 106 23 3 Tp12pnjpiweyf 1 33115 4 2 1 3§12 1] 2
666384 P 151 107) 24 3 1312y 1p16] 1 33)151] 4 1 1 31y 1}]19
666384 P 151 107 23 3 Tp14)yn}jpief 1 34115 4 2 1 3114} 1|26
666385 P 151 1W07) 24 4 127116} 1 341191 5 1 1 31151 1130
_ bog3ss, | P 15| 108| 24 | 4 2 16 | s 113
666386 |.P : sl 1] 213
P 5121214
: aximo

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UN NYECCION FlNAL DE UNA VARILLA DE S|
MATERIAL L|BRE DE CONTAMINACION DE MERCURIO; :
FABRICACION DE TUBO: LAMINADO EN CAUENTE Y SIN COSTU
JThis certificate is issued by a computerized system and it is vahd With electmmc signature.. Dn the original certi tethe lrade—mark green colored

“Tenaris® is stamped In case the owner of the ongmai ‘certificate would release a copy.of It. he must attest its mnformlty to the original one taking
-Jupon himself the responsibility for any unlawful or not allowed use: An alteranon and!or falsification will be subjected to the law.

ICROINCLUSIONES.

ee«impreso éllqgo 5
:el original haciéndos




Tubos de Acero de México, $.A.

Carret. México Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Ndmero | Page / Pagina:

09050839 5/6
Date/Dia: Sep 28, 2009

lCustomer [ Cliente: PLESA ANAHUA'Y CIAS.S.A.DEC.V. ICustomer's Order / Orden Cliente - ftem N° lCustomer's Reference/Referencia del cliente |Manufacturer’s Works Order N° / Confirmacion de Venta
123551/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. AP15L/ASTM A106/ASME SA106/ASTM A53 Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Schedule / Cédula Length / Longitud, Quantity / Cantidad. 141 Pes/pz Nominal Weight / Peso Nominal
23/8 X 0.154 INCH 040 16.40/23.00FT 3.65 LB/FT
160,30 X 3.90 MM 5.00/7.00 MTS 5.42 KG/M

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.
NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NACE MR-01-75 (22 HRC Max.) .

EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

EDICION DE LA NORMA: API 5L, 44° Edition 2007 - ISO 3183:2007

EDICION DE LA NORMA: ASTM A53/A 53 2007

EDICION DE LA NORMA: ASTM A 106/ 2006A

EDICION DE LA NORMA: MR 01-75 - ISO 15156 - 2003

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO TUBO (C.N.D.) : SATISFACTORIO.

METODO DE INSPECCION: E.M.L "FULL LENGTH" LONG. (EXT.) NOTCH 12.5 %.

_ PRESION DE PRUEBA HIDRAULICA: 3000 PSI 5 SEG
L TAMSA REF 916458 e
s cemﬁcate is lssued by a computerized system and itis valld with Slectonic ﬁgnawre On the ori certificate the trade-mark green colored

“Tenaris” is stamped. ' In case the owner of the ongmal certificate would release a copy of it, he must attest its conformity to the original one taking
upon hlmse!f the 1es| ns«blllt for an unlawful or not alluwed use Any altemunn andlur falslﬂcatlon




Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz. Veracruz
C.P. 81697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA Number / Ncmero | Page / Pégina: g;i ;gg gzg:;gg;e'
09050839 | 6/6 N
pate/Dla: Sep 28, 2009

lCustomer / Cliente: PLESA ANAHUAY CIAS. S.A.DEC.V. |Customer‘s Order / Orden Cliente - ftem N° lCustomer's Reference/Referencia del cliente [Manufacturer’s Works Order N° / Confirmacién de Venta
123551/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. API 5L/ASTM A106/ASME SA106/ASTM A53 Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Schedule / Cédula Length / Longitud. Quantity / Cantidad. 141 Pes/pz Nominal Weight / Peso Nominal

23/8 X 0.154 INCH 040 16.40/23.00FT 3.65LBIFT

160.30 X 3.90 MM 5.00/7.00 MTS 5.42 KG/M

This is to certify that the product described here has been manufactured, sampled, tested, and insp in with purch order Par el presente certificamos que ef material aquf descrito ha sido fabri o, yado e inspeccionado de acuerdo

requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin. a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una dedaracton de origen.
TENARIS QUALITY DEPARTMENT SIGNATU R’l;f

‘:HIEF OF CRUALNY

SPONSABLE,BEL DEF} '0. DE CERTIFICACION DE CALIDAD
JUAN Flfi\N“TSL/O RENATO AVILA ALDAPA
idado con fi rrma electronica.  El certificado original posee impreso el loge

tregue una copia. deberd garantizar la conformidad con el original haciéndose
fo falsificacion estars sujeta a la ley.

Quality System Certified

N° 110950

This certificate is issued by a computerized system and it is valid with electronic signature. On the original certificate the trade-mark green colored
"Tenaris” is stamped. In case the owner of the original certificate would release a copy of it, he must attest its conformity to the original one taking
upon himself the responsibility for any unlawful or not allowed use. Any alteration and/or falsification will be subjected to the faw.




